


Pos Qty Partnumber Beskrivelse Description
1 1 404526 RAMME FRAME
2 14 90102314 PLANSKIVE M16 FLAT WASHER M16
3 14 90102203 LASESKIVE A18 LOCKWASHER A18
4 14 90100696 LASEM@TRIK M16 LOCKNUT M16
5 1 404527 MONTERINGSBESLAG @VRE MOUNTINGBRACKET UPPER
6 1 404528 SPLITBOLT PIN
7 2 404529 PIN SHAFT
8 2 404530 MONTERINGSBESLAG SIDE MOUNTINGBRACKET SIDE
9 2 90102205 LASESKIVE A22 LOCKWASHER A22
10 2 90100702 LASEM@TRIK M22 LOCKNUT M22
11 2 404531 B@S BUSH
12 1 404532 SKRABEBLAD BLADE
13 1 404533 SKAR CUTTING EDGE
14 5 90103110 STALBOLT M16X40 BOLT M16X40
15 6 90103110 STALBOLT M16X40 BOLT M16X40
16 1 90100710 LASEM@TRIK M30 LOCKNUT M30
17 1 90102209 LASESKIVE A30 LOCK WASHER A30
18 1 90102209 LASESKIVE A30 LOCK WASHER A30
19 1 90103139 STALBOLT M16X95 BOLT M16X95
20 1 404534 SPLIT COTTER PIN
21 1 90103131 STALBOLT M16X55 BOLT M16X55
22 1 404535 BESLAG VINKEL BRACKET ANGLE
23 1 90103142 STALBOLT M16X120 BOLT M16X120
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